QUALITY CERTIFICATE

Sy ¢ A CERTIFICATE N "'ié,iﬂm 352
. H CATE No. 3 -
L/C No. . M931301 u FNANGAHE
SSUED DATE _: 2014.10.01 m g HUSTEEL Co,, Ltd. MANUFACTURED No. : 2014-07-203
HEAD OFFICE  SHINAN B/D 15F, 943-19, DAECHI-DONG,
COMMODITY _ : E.RW.STEEL PIPE KANGNAM-GU, SEOUL, KOREA SUPPLIER : HUSTEEL €O, LTD.
igil ificate
API 5L X-42 PSL1/ DAEBUL PLANT 3RO;DAEBUL INDUSTRIAL COMPLEX, SAMHO-EUP, e e
SPECIFICATION : ASTM A53B YEONGAM-GUN, JEOLLANAM-DO, KOREA CUSTOMER : PLESA ANAHUAC Y CIAS,S.A. DE Cy, % #erti=ton
QUAN- NOMINAL ORDER SIZE WEIGHT TENSILE TEST CHEMICAL COMPOSITION{%)
No. 1EAT_NO mr Jmvee | o [Cob [ wr [ueneTH ol [ ¥ [e| ] wis Jow[c[siJmu[pr[s[eln[ea[m[vim n CEQ| PCM
. ' inch | inch ft PSI % | % -2 «3 -4 3
PCS o 2 Ib/ft = Py Psi 5 -
01 N149¢0 160 | BPEB 12 |12.750(0.225] 20 3013 | T | 68,745 | 57,287 | 381 83| 73,386 | H | 6 1 78 (14| 5 |18 |10 |20 |TR | 10 (140} 10
Pl6 2 76 |15 5 1819 |24 [10] 9 |173} 6
P|6 1 751155 |17 | 8 |23 |10 | 8 |163]| 7
02 N14908 240| BPEB 12 112.750]0.225] 20 3013 | T | 70,050 | 61,783 | 36 | 88 | 72371 | H | 6 1 75|14 | 4 |16 |10 |20 ['TR | TR [130] 10
P |7 2 75|15 4 |17} 9 |25 |10 | 11 |177| 7
P|7 2 74115 | 4 |17 ] 9 |24 |10 | 9 |166] 6
03 N14915 88| BPEDR 12 112.750{0312] 20 4148 | T | 68,600 | 57,287 | 38| B4 | 72516 | H | 6 1 76 |15 4 |17 |10 |20 [ TR | 10 [130] 10
P17 |2 (74|16 4 |17 |10 |23 |10} 9 |153] 7
P |7 2 740115 | 4 |16 ]9 |22 |10 | 8 |144]| &
HYDROSTATIC TEST ZINC IMPACT TEST *13 N-D-T FLATTENING OR VISUAL& METALLOGRAPHIC RESIDUAL
ophaof COATIHGTRSE | THRGADS | KATRERS ( ur ) BEND TEST DIMENSION TEST MAGNETISM
NO. "
TP | Ha 0 )¢ i
RESULT WZC | CST o B ( ) GOOD GOOD GOOD GOOD GOOD
PSI | sec T g/o’ | TIMES inch DIV Energy SIZE FLANGE REVERSE CRUSH
*9 10 "1 12 W= o) g TEST FLATTENING TEST TEST
01} 1270| 5 | GOOD 930
- Latest edition per AP1 51(45th,2013) ASTM(2012)
- HARDNESS MAX 22 HRC AS PER NACE MR 0175
02| 1270} 5 | GooD 930
03| 1760f 5 | GOOD 930
*1.Type of Plpe Ends *2. 0.D :0utside Diameter, W.T :Wall Thickness *3. Direction L : Longitudinal, T : Transverse
g BPE Black Plaln Ends GPE Galvanlzed Plain Ends *4. Tenslle Test -TS :Tensile Strength, YS : Yield Strength, YR : Yield Ratio, EL :Flongation, WTS :Weld tensile strength, Gauge Length : 2 inch, Y.P method :0.5% Underload
T BPEB BYE Bevelled GPEB GPE Bevelled *5. H:Heatanalysls, P :Product analysis *6, -2 :x1/100,-3 :x1/1000, -4 :x1/10000,-5 :x1/100000, Tr :Trace *7. B :Base Metal, W :Weld Line, H : Heat Affected Zone
E BTE Black Threaded Ends GTE Galvanized Threaded Ends *8. Specimen Size A:10x10mm, B:10x7.5mm, C:10x6.6mm, D:10x5.0mm, Direction: Transverse  *9, TP :Testing Pressure, H.T :Holding Time  * 10, Heat Treatment Seam Normalizing
BTC | _BlackThieaded &Covpled | GTC | GabvanedThoeaded®coupled | o 11, wze : Welght of Zinc Coating, CST : Copper SulphateTest  *12. TPE : Threads pernch, ETL : Eficctivelength of theeads  # 13, NDT : UT, Reference Standard 3.2 ¢ Drilled Hole
WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ORDER AND ABOVE SPECIFICATION yes
SURVEYOR THIS CERTIFICATE 1S ISSUED ACCORDING TO EN 10204 3.1(1S0 10474 3.1 B) MANAGER OF QA TEAM
HMC C-30-05-{21) 2 HMBUM0] 7|8 TASE 2| ARSA| 2Eid 27 WS £ U0, YASHAM §1 - BEA| AHRA U=(H12313)2 HollE SH8d 4 AUsLch PAGE : 1/ 3
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poNo. 1 18285 QUALITY CERTIFICATE

. CERTIFICATE No, : 141001-352
L/C No. . M931301 u ;qqug;\_!
ISSUED DATE  : 2014.10,01 m m HUSTEEL Co,, Ltd. MANUFACTURED No. : 2014-07-203
HEAD OFFICE  SHINAN B/D 15F, 943-19, DAECHI-DONG,
COMMODITY  : E.RW.STEEL PIPE KANGNAM-GU, SEOUL, KOREA SUPPLIER : HUSTEEL CO,, LTD.
g ertificate
API5LX-42 PSL1/ DAEBUL PLANT 3RO;DAEBUL INDUSTRIAL COMPLEX, SAMHO-EUR, b e i
SPECIFICATION : ASTM AS53B YEONGAM-GUN, JEOLLANAM-DO, KOREA CUSTOMER : PLESA ANAHUAC Y GIAS,S.A, DE GV, Fe it
QUAN- NOMINAL ORDER SIZE WEIGHT TENSILE TEST CHEMICAL COMPOSITION(%)
TITY
NO. HEAT_NO TR | EO.IL [w.1l'1 LEr:tc'rH pIRL_™S IPS ¥s ;L :sR wrs foiv| ¢ [ si|Ma]p|sTou]nifo[m]v]mw]n]sJceq]een
ne nc I 2 3 -4 5 .3
PCS | = Ib/fe o st |5 =
04 N18985 5|BPEB 12 |12.75010.250] 20 3341 | T | 72,226 | 56852 | 36 | 79 | 73966 | H | 8 1 74112 | 7 |18 |10 |20 | TR | 10 [130] 10
Pl 2 74112 |7 11811 |22 |10] 9 |160]| 6
P19 2 74112 | 7 |18 |11 |21 |10 ]| 6 [149] 6
05 N14915 5| BPEB 12 |12.750(0.250| 20 3341 | T | 69,035 | 56417 | 41| 82| 73,241 | H | 6 1 76 |15 | 4 |17 |10 |20 | TR | 10 |130] 10
P |6 2 75116 | 4 |17 |19 |23 |11 ]10 |162]| 8
P |6 2 74115 | 4 |17 |10 |21 10| 8 |153] 7
06 N14912 372 |BPEB| 12 [12.750(0.250( 20 3341 | T | 70485 | 61,638 (35|87 | 76867 | H |6 | 2 | 74|16 4 (15|10 |20 | TR |10 |140] 10
Plé6 2 74116 | 4 |15 9 |25 |12 | 10 |166| 8
Ple 2 74116 | 4 |14 | 8 |24 |11 | 8 |157| 7
HYDROSTATIC TEST ZINC ; IMPACT TEST *13 N-D-T FLATTENING OR VISUAL& METALLOGRAPHIC RESIDUAL
rp At | CoATINGTRST | THRBADS  [RATOHGSS (U ) BEND TEST DIMENSION TEST MAGNETISM
No.[ p | ur i 0 )T
— Wic T T B ( ) GOOD GOOD GOOD GOOD GOOD
Pst | sec ¢ g/m’ | TIMES inch DIV Energy SIZE FLANGE REVERSE. ] CRUSH
9 10 1 "2 W =1 gndf) [ | TEST FLATTENING TEST TEST
04| 1410 5 | Goop 930
- Latest edition per APl 5L(45th,2013) ASTM(2012)
- HARDNESS MAX 22 HRC AS PER NACE MR 0175
05| 1410| 5 | GooD 930
06| 1410 5 | coon 930
*1.Type of Pipe Ends *2. 0.D :Outside Diameter, W.T :Wall Thickness *3. Direction- L : Longitudinal, T : Transverse
g BPE Black Plain Ends GPE Galvanized Flain Ends *4, Tensile Test TS :Tensile Strength, YS : Yield Strength, YR ; Yield Ratio, EL : Elongation, WTS : Weld tensile strength, Gauge Length : 2 inch, Y.P method :05% Underload
T BPEB BPE Bevelled GPEB GPE Bevelled *S. H:Heatanalysis, P :Product analysis *6, -2 1x1/100,-3 :x1/1000, -4 :x1/10000,-5 :x1/100000, Tr :Trace *7. B :BaseMetal, W :Weld Ling, H :Heat Affected Zone
E BTE Black Threaded Ends GIE Galvanhied Threaded Ends *8. Specimen Size A:10x10mm, B:10x7.5mm, C:10x6.6mm, D:10x5.0mm, Direction Transverse *9. TP :Testing Pressure, ILT : Holding Time *10. HeatTreatment Seam Normalizing
BTC | _BlackThreded & Coupled | GTC | _Gahanized Threaded&Conpled | 11 wze ; Welght of Zine Coating, CST : Copper SulphateTest  * 12, TPI : Threads pecinch, ETL : Effective length of threads *13. NDT : UT, Reference Standard 3.2 ¢ Drilled Hole
WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ORDER AND ABOVE SPECIFICATION \""‘":
SURVEYOR THIS CERTIFICATE IS ISSUED ACCORDING TO EN 10204 3.1(ISO 10474 3.1 B) MANAGER OF Q.A TEAM
HMC C-30-05-(21) E MY 7|8 HABE 2| ARSA| XA B WAN 4 S0, HAZEYM § - HEA AHRA $I(HH2312)2 HolS S5t 4 UBLICH PAGE : 2 / 3
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o 1o QUALITY CERTIFICATE
L/C No. . M931301 U ZAOIA} g A ! CERTIFICATE No. : 141001-352
ISSUED DATE  : 2014.10.01 m m HUSTEEL Co,, Ltd. MANUFACTURED No. : 2014-07-203
HEAD OFFICE  SHINAN B/D 15F, 943-19, DAECHI-DONG,
COMMODITY : E.R.W.STEEL PIPE KANGNAM-GU, SEQUL, KOREA SUPPLIER : HUSTEEL CO,, LTD.
APISLX-42 PSL1/ DAEBUL PLANT 3R0;DAEBUL INDUSTRIAL COMPLEX, SAMHO-EUP, o o rou
SPECIFICATION : ASTM A53B YEONGAM-GUN, JEOLLANAM-DO, KOREA CUSTOMER : PLESA ANAHUAC Y CIAS.S.A. DE C.y, % pieston
QUAN- NOMINAL ORDER SIZE WEIGHT TENSILE TEST CHEMICAL COMPOSITION(%)
NO. HEAT_NO mmv jmvee | . [0 T wr Jeencrw prl™ | v |e|w] wis Jov[ c]si[m] e[ s Jou[m[e[m]v][m]m]s |ce]rm
inch |inch| # ) PSi % | % -2 -3 -4 -5 3
PCS ™ = Ib/ft e 7 PSI " T
07 N19697 104|BPEB] 12 }12.750|0.250| 20 3341 | T | 66569 | 52501 | 39| 79 | 70485 | H |6 |1 | 76|16 |5 |11 |10 |20 | TR | 10 [130] 10
P62 |77|15]16 1108 |20 |10]|12 [162] 7
P|l6 |1 |76[15]6 1108 |19 |10 |10 |(151] 6
08 N14908 4|BPEB| 12 |12.750(0.250| 20 3341 | T [ 68,745 | 56,127 | 40 | 82 | 72806 | H | 6 |1 | 75|14 |4 |16 |10 |20 | TR | TR |[130] 10
P72 74154 15| 9 |24 |10 | 9 [167] 8
P77 |1 |73[15|4 115|8 |22 |10]| 7 [156] 10
HYDROSTATIC TEST ZINC IMPACT TEST X3 N-D-T FLATTENING OR VISUALG: METALLOGRAPHIC RESIDUAL
e AT | cokTNGTEST |  THARADS e ( ur ) BEND TEST DIMENSION TEST MAGNETISM
NO.
TP H.T 0 T t
P— Wic | sT | ( ) GOoD GOOD G0OD GOOD GOOD
PSI | sec C g/’ | TIMES inch DIV Energy SIZE FLANGE REVERSE CRUSH
o9 1o "1 Hv o (ind, ) ™ TEST FLATTENING TEST TEST
07| 1410| 5 | GoOD 930
- Latest edition per API 5L{45th,2013) ASTM(2012)
-HARDNESS MAX 22 HRC AS PER NACE MR 0175
08| 1410| 5 | GooD 930
N *1.Type of Pipe Ends *2. 0D :Outside Diameter, W.T ; Wall Thickness *3. Directior L : Longitudinal, T : Transverse
0 BPE Black Plain Erds GPE Galvanized Plain Ends *4. Tenslle Test -TS :Tensile Strength, Y§ : Yield Strength, YR : Yield Ratio, EL :Elongation, WTS : Weld tensile strength, Gauge Length : 2inch, Y.P method :0.5% Underioad
T BPEB BPE Bevelled GPEB GPE Bevelled *5. H:Heatanalysis, P :Productanalysis *6, -2 :x1/100,-3 :x1/1000, -4 :x1/10000,-5 : x1/100000, Tr :Trace *7. B :BaseMetal, W : Weld Line, H : Heat Affected Zone
E BTE Black Thresded Ends GTE Galvanized Threaded Ends * 0. Specimen Size A:10x10mm, B:10x7.5mm, C:10x6.6mm, D:10x5.0mm, Direction Transverse *9, TP :Testing Pressure, LT :HoldingTime  *10. Heat Treatment Seam Normalizing
BTC | UlackThreaded & Coupled | GTC Gabanlied Threaded& Coupled | » 11 wze : Welght of Zine Coating, CST : Copper Sulphate Test  *12. TPL : Threads per inch, ETI, : Effective length of threads *13. NDT : UT, Reference Standard 3.2 ¢ Drilled Hole
WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ORDER AND ABOVE SPECIFICATION Y“"
SURVEYOR THIS CERTIFICATE IS ISSUED ACCORDING TO EN 10204 3.1(1S0 10474 3.1 B) MANAGER OF Q.A TEAM
HMC C-30-05-(21) B HAEYAMH Y718 FABE 2| AISAl T4 B2 WAL 5 o, HASYM 9 - BEA ARA SIE(HR2315) 2 Wo|2l& SH8H & ULICH PAGE : 3 / 3
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